

IAPMO RESEARCH AND TESTING, INC.

5001 East Philadelphia Street, Ontario, California 91761-2816 • (909) 472-4100 Fax (909) 472-4244 • www.iapmo.org



CERTIFICATE OF LISTING

IAPMO Research and Testing, Inc. is a product certification body which tests and inspects samples taken from the supplier's stock or from the market or a combination of both to verify compliance to the requirements of applicable codes and standards. This activity is coupled with periodic surveillance of the supplier's factory and warehouses as well as the assessment of the supplier's Quality Assurance System. This listing is subject to the conditions set forth in the characteristics below and is not to be construed as any recommendation, assurance or guarantee by IAPMO Research and Testing, Inc. of the product acceptance by Authorities Having Jurisdiction.

Effective Date: September 2009 Void After: September 2010
Product: Roof Flashings - Material Composition File No. MC-5790
Issued To: Perform A/s
Ndr. Stationsvej 4
Daugaard, - DK-8721
Denmark

IDENTIFICATION: The flashings shall have the following permanent markings located on top or outside of the skirt or boot; range of roof pitch for which flashing is designed and type of vent pipe for which flashing is designed, manufacturer's name or trademark, pipe size, model number or ID, nominal pipe size and the cMC® certification mark.

CHARACTERISTICS: Roof pipe flashing manufactured from either metallic or plastic materials. The flashings are designed to accommodate a variety of pipe sizes and roof pitches. To be installed per the manufacturer's instructions and in accordance with the latest edition of the Uniform Plumbing Code.

Products comply with the applicable sections of the latest edition of the Uniform Plumbing Code®. Models listed to the National Plumbing Code of Canada and Relevant Canadian Standard(s) shall bear the cMC mark of conformity®. Manufactured in compliance with IAPMO PS 64-2007a and CSA B272-93 (R00).


Chairman, Product Certification Committee


Senior Director of R&T



For the most accurate and updated information please visit <http://pld.iapmo.org/MC-5790>

This listing is for the period indicated herein and is void after the date shown above. Any change in material, manufacturing process, marking or design without having first obtained the approval of the Product Certification Committee, or any evidence of non-compliance with applicable codes and standards or of inferior workmanship, may be deemed sufficient cause for revocation of this listing. Reproduction of or reference to this form for advertising purposes may be made only by specific written permission of IAPMO Research and Testing, Inc. Any alteration of this certificate could be grounds for revocation of the listing.

DOC#081A



IAPMO RESEARCH AND TESTING, INC.

CERTIFICATE OF LISTING

Page 2

Effective Date: September 2009

Void After: September 2010

Product: Roof Flashings - Material Composition

File No. MC-5790

Issued To: Perform A/s

Products listed on this certificate have been tested by an IAPMO R&T recognized laboratory. This recognition has been granted based upon the laboratory's compliance to the applicable requirements of ISO/IEC 17025.

MODELS:

<u>Model No.</u>	<u>Description</u>
405004149	PFS410-490G - PERFORM sheet 41 cm x 49 cm grey
405004557	PFS450-570G - PERFORM sheet 45 cm x 57 cm grey
405004560	PFS440-600G - PERFORM sheet 44 cm x 60 cm grey
405005585	PFS550-850G - PERFORM sheet 55 cm x 85 cm grey
405005762	PFS570-620G - PERFORM sheet 57 cm x 62 cm grey
405006060	PFS600-600G - PERFORM sheet 60 cm x 60 cm grey
405006085	PFS600-850G - PERFORM sheet 60 cm x 85 cm grey
405040025	PFR4-250G - PERFORM roll 400 cm x 25 cm grey
405040030	PFR4-300G - PERFORM roll 400 cm x 30 cm grey